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Package leaflet: Information for the user 

Klotrimasool GSK, 10 mg/g cream 

Clotrimazole 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse after 7 days. 

 

What is in this leaflet 
1. What Klotrimasool GSK cream is and what it is used for 

2. What you need to know before you use Klotrimasool GSK cream 

3. How to use Klotrimasool GSK cream 

4. Possible side effects 

5. How to store Klotrimasool GSK cream 

6. Contents of the pack and other information 

 

 

1. What Klotrimasool GSK cream is and what it is used for 
 

Klotrimasool GSK cream is used for fungal skin infections (on the hands, feet and body, and in 

between skin-folds) caused by fungi sensitive to the medicine. Symptoms of fungal skin infections 

include inflamed, cracked skin, or flaking, tingling or itchy skin. In severe cases oedema, a vesicular-

bullous rash, peeling of the skin, or deep, painful, damp ulcers may occur. 

 

Clotrimazole is a topically applied broad-spectrum antifungal agent that belongs to the class of 

imidazole derivatives. Clotrimazole inhibits the synthesis of nucleic acids, proteins and ergosterol in 

fungal cells. It leads to disintegration of the fungal cellular membrane and eventually destroys the 

fungal cell. 

 

You must talk to a doctor if you do not feel better or if you feel worse after 7 days. 

 

 

2. What you need to know before you use Klotrimasool GSK cream 
 

Do not use Klotrimasool GSK cream: 

- if you are allergic to clotrimazole or any of the other ingredients of this medicine (listed in 

section 6); 

 

Warnings and precautions 

Talk to your doctor or pharmacist before using Klotrimasool GSK cream. 

 

Take special care with Klotrimasool GSK: 

- if you have a history of hypersensitivity (allergy) to other antifungal imidazole derivatives. 

- if you develop symptoms of skin irritation, discontinue the treatment and talk to your doctor. 

- Avoid contact with eyes. Do not apply the cream in your mouth and do not swallow. 

- Treat all possibly infected persons simultaneously. 
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Children 
Always seek medical advice before treating fungal infections in children. 

 

Other medicines and Klotrimasool GSK cream 
Tell your doctor if you are using, have recently used or might use any other medicines. 

Contraceptives: Laboratory analyses have shown that this medicine may damage latex condoms or 

diaphragms, if used concurrently. This may thereby reduce the effect of these types of contraceptives. 

If the cream is used on the genital area, patients are advised to use other kinds of contraceptives for at 

least the first 5 days of treatment. 

 

Pregnancy, breast-feeding and fertility 

Avoid using this medicine during the first three months of pregnancy. 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor for advice before taking this medicine. 

The ingredients of the cream may be excreted in breast milk. If you are breast-feeding, talk to your 

doctor before taking this medicine. 

 

Driving and using machines 

This medicine has no or an insignificant effect on your ability to drive or use machines. 

 

Klotrimasool GSK cream contains cetostearyl alcohol. 

The cream contains cetostearyl alcohol as one of the excipients, which may cause local skin irritation 

(e.g. rash, itching or redness). 

 

 

3. How to use Klotrimasool GSK cream 
 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Check with your doctor or pharmacist if you are not sure. 

 

Klotrimasool GSK cream is for external use only. 

 

In the case of treating your feet, it is important to wash and dry your feet, especially the area in 

between your toes, before applying the cream. 

 

You must talk to a doctor if you do not feel better after 7 days. 

 

Adults and children over 12 years 

Apply the cream locally to clean and dry skin of the affected area 2 to 3 times daily. 

To prevent the disease from reoccurring, it is recommended to continue treatment for at least 2 weeks 

after all signs of the infection have disappeared. 

 

The duration of the treatment will depend on the severity and location of the condition, and the 

efficacy of the treatment. 

Recommended duration of the treatment: 

- Dermatophyte infection – at least one month 

- Candida infection – at least 2 weeks 

- Pityriasis versicolor – 1-3 weeks. 

 

The duration of the treatment varies depending on individual circumstances but should never last less 

than 3 weeks. To prevent the disease from reoccurring, it is important to continue treatment for 1-2 

weeks after all signs of the infection have disappeared. 

You must talk to a doctor if you do not feel better or feel worse after 4 weeks of treatment. 
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Use in children under 12 years of age 

No data are available. 

 

Elderly patients, patients with kidney and liver function disorders 

No data are available. 

 

Klotrimasool GSK cream is not indicated: 

- for widespread fungal infections, fungal infections affecting the hair follicles or chronic and 

severe fungal infections. In such cases systemic treatment with oral antifungal agents is 

necessary. 

- The cream is not to be used for fungal nail infections. In this case systemic (oral) treatment is 

always indicated. 

- The cream is not to be used for fungal infections of the scalp. 

Systemic treatment may also prove to be necessary in the case of a dry hyperkeratotic fungal infection 

of the foot, or if the symptoms fail to disappear after 4 weeks of treatment. 

 

Your doctor will decide if you need systemic treatment. 

Take this medicine exactly as prescribed by your doctor - do not exceed the dosage or the frequency of 

administration. 

 

If you use more Klotrimasool GSK cream than you should 
Overdose is unlikely, if the drug is applied locally. If you have accidentally swallowed the medicine, 

immediately consult your doctor or refer to your nearest hospital. If the cream accidentally comes into 

contact with your eyes or mouth, flush immediately with water and contact your doctor as soon as 

possible. Stop the treatment and contact your doctor if you suspect overdose. 

 

If you forget to use Klotrimasool GSK cream 

If you forget to apply the cream in a timely manner, do so as soon as possible. Apply the next dose at 

the usual time. Do not apply a double dose to make up for a forgotten dose. If you have any further 

questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4. Possible side effects 
 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Stop the treatment and inform your doctor immediately if you develop any of the following 

symptoms: 

 

- allergic reaction, for example, itchy rash, difficulty swallowing or breathing, swelling of the 

lips, face, throat or tongue, weakness, dizziness or faintness, reduced blood pressure,  nausea. 

- if you do not feel better or feel worse after 4 weeks. Symptoms may include a burning 

sensation, pain or itching, redness,  rash, swelling. 

 

The following symptoms may occur while using this medicinal product: 

mild burning sensation, irritation, peeling of the skin or blisters. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects, you can help provide more information on the safety of this medicine. 
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5. How to store Klotrimasool GSK cream 

 

Keep this medicine out of the sight and reach of children. 

Do not use this medicine after the expiry date which is stated on the carton. The expiry date refers to 

the last day of that month. 

Store below 25°C. Do not freeze. 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Klotrimasool GSK cream contains 

- The active substance is clotrimazole. 1 g of cream contains 10 mg of clotrimazole. 

- The excipients are sorbitan stearate, polysorbate 60, cetyl esters wax, cetostearyl alcohol, 

octodyldodecanol, bensyl alcohol and purified water. 

 

What Klotrimasool GSK cream looks like and contents of the pack 

Smooth, white-coloured cream. The aluminium tube with a polyethylene screw cap contains 20 g of 

cream. The package contains one tube. 

 

Marketing Authorisation Holder and Manufacturer 

GlaxoSmithKline Pharmaceuticals S.A. 

Grunwaldzka 189 

60-322 Poznan 

Poland 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

Representative of Market Authorisation Holder in Estonia 

GlaxoSmithKline Eesti OÜ, Lõõtsa 8a, 11415 Tallinn. 

Tel: +372 6676 900 

 

This leaflet was last revised in July 2020. 

 

 


